




SHRI RAM COLLEGE
(Affiliated to Maa Shakumbhari University, Saharanpur, India)

Accredited with ‘A++’ grade by NAAC
Opp. Almaspur Telephone Exchange, Muzaffarnagar, Uttar Pradesh-251001, India

Proceedings of
One Day

International Seminar
on

Waste Water Management in India:
Special Reference to Pilot Project of TSS Technology

held on
21st June, 2023





iii

PRABANDHAN GURU
(A Peer Reviewed Refereed Multi-Disciplinary Research Journal)

(ISSN 2321-4295, RNI No. UPENG/2010/38376)
Special Issue: June 2023

Seminar Proceedings

Proceeding title:		  Waste Water Management in India: Special Reference to Pilot Project of TSS

				    Technology

Chief Patron:	 	 Dr. S. C. Kulshreshtha, Chairman
[...]
important to culcate from the childhood onwards the 
noble ideas of cleanliness with proper arrangement of 
things at home, personal hygiene, discipline, worship of 
the nature, respect for the environment and inculcating 
a sense of commitment for the society’s well-being, 
both by parents and other elders at home, and teachers 
in the educational.

Reduce as an important tool for WM
Of the 5 R’s of WM Reduce, reuse, recycle, recover, 

and residual management are the six strategies. Of these, 
reduce is a crucial, practical, and simple methodfor\
appropriate waste management, particularly with 
regard to food waste. According to the “Food Waste 
Index Report – 2021,” released by the United Nations 
Environment Programme (UNEP) on March 04, 2021. 
homes disposed of 931 million tonnes of food, or 17% 
of the total food available to customers worldwide, in 
garbage bins in 2019. Food services and retail outlets 
came in second and third.

About the same amount of food waste is produced 
worldwide as India produces in terms of foodgrains, oil 
seeds, sugarcane, and horticulture products combined. 
Approximately 121 kilograms of food is wasted 
annually per person worldwide, with households 
accounting for 74 kg of this total. According to 
household estimates, India wastes 50 kg of food per 
person annually, compared to 82 kg in Afghanistan, 79 
kg in Nepal, 76 kg in Sri Lanka, 74 kg in Pakistan, and 
65 kg in Bangladesh. These figures are for South Asia. 
In contrast to these numbers, the per capita amount of 
food wasted in countries in West Asia and Sub-Saharan 
Africa, as well as theMajority of European and North 
American nations, refuting previous claims that food 
production, storage, and transportation losses occur 
in poor nations while increased consumer food waste 
occurs in rich nations. The food waste index study 
included the Food and Agriculture Organization (FAO) 
of the United Nations, estimating that 690 million 
people were hungry in 2019. It also mentioned that the 
figure was anticipated to increase significantly during 
and after COVID-19. With an astounding 3 billion 

people lacking access to a nutritious food (FAO, 2020), 
the report’s message is unmistakable: “People need 
assistance in reducing food trash in the house. 

In light of this terrible paradox, it is imperative that 
government and civil society awareness programs about 
food waste be launched with a focus to cut down on 
such massive food waste. Adopting the Indian concept 
of Aparigraha, which means “take only what one needs” 
but not to satisfy one’s greed, is pertinent in this context. 
This is advised for an effective WM for a sustainable 
society with India’s message of “VasudhaikaKutumbam,” 
which means that everyone on Earth has a duty to treat 
everyone else as a member of their own family and to 
refrain from exploitation. This is, of course, an ideal 
proposition.

WM as an Industry
This overview of waste management (WM) in India 

highlights the variety of approaches used throughout the 
WM process, from source collection to the final disposal 
of the least amount of nonrecyclable waste in a landfill 
through various stages of monitored transportation—
segregation, composting of wet waste for the production 
of biofuel/energy and organic fertilizer, and a variety 
of dry waste types for recycling, such as paper, plastic, 
C&D, metallic e-waste, etc., to produce various VAPs 
along with employment generation

CONCLUSIONS
An overview of waste management (WM) in India 

includes the various approaches and outcomes of WM 
that have been implemented in a few metropolises, 
clean cities, and states, along with the processing 
and recycling of major waste categories, including 
agricultural, plastic, construction and development 
(C&D), and electronic waste to generate energy, a 
variety of value-added products, with examples, and 
employment.

An overview of waste management (WM) in India 
includes the various approaches and outcomes of WM 
that have been implemented in a few metropolises, 
clean cities, and states, along with the processing 
and recycling of major waste categories, including 



Prabandhan Guru, ISSN: 2321-4295
Special Issue, June 2023

RNI No.: UPENG/2010/38376

63

agricultural, plastic, construction and development 
(C&D), and electronic waste to generate energy, a 

variety of value-added products, with examples, and 
employment.

REFERENCES
	 [1]	 5 types of waste: Do you know them? – DTM Skip s Blog, https://www/dtmskps.co.uk/blog/types of waste, Aug. 27. 

2020.

	 [2]	 Waste disposal methods – Types of waste disposal/Solutions. https://byjus.com/biology/wastedisposal. Aug. 2020.

	 [3]	 The 5 R’sof Waste Management. LEARNZ navigation, http://www.learnz.org.nz/redvale181/bgstandard-f/the-5-
r%27s-of-waste-management, August, 2020.

	 [4]	 Waste management industry in India – StartYo /www.startupyo.com. https://www.youtube.com/watch?v=T9YiaVregBk

	 [5]	 Subhadra (2020). Top 20 cleanest cities in India (2020 list)/SwachSurveskshan. www.treebo.com >blog > clean… 
August 31, 2020.

	 [6]	 Weber, Loren (2020). Zero-Waste in India. American India Foundation. https://aif.org/zerowaste- in-india, March 20, 
2020.



Ankush Rawal

64

INTRODUCTION
Every aspect of life depends on water, but as the 

world’s population rises and demands more clean 
water for personal use and commercial endeavors, 
this precious resource is coming under growing 
pressure. Fresh water scarcity is one of India’s biggest 
environmental concerns of the 21st century. Along 
with to poor management of solid waste from cities 
and animal dung in rural areas, the primary obstacles 
to better management of the water quality in India 
are the following: untreated, partially treated, and 
treated wastewater from urban settlements, industrial 
establishments, and run-off from the irrigation sector; 
irregular geographic distribution of surface water 
resources; enduring droughts; overuse of groundwater; 
and contamination, drainage, and salinization issues.

An enormous 1.7 million tones offaecal waste are 
produced daily in India. According to official statistics, 
78% of the sewage produced is dumped in rivers, lakes, 
or groundwater untreated. Sewage and industrial waste 
are the two main sources of contaminated water. The 
volume of wastewater in India is alarmingly rising along 
with the country’s population and industrial landscape, 
which are both growing at an incredible rate.

The reduction of freshwater resources such as wells, 
rivers, and groundwater adds to this.

GENERATION TREATMENT OF 
WASTEWATER

According to a recent assessment by the Central 
Pollution Control Board (CPCB), India’s metropolitan 
centers generated 72,368 million liters of wastewater 
per day (MLD) for the 2020–21 fiscal years. The 

operational capacity of the sewage treatment facility is 
currently 26,869 MLD, which is significantly less than 
the load generated. The installed capacity is currently 
31,841 MLD. Merely 28% (20,236 MLD) of the entire 
amount of urban sewage generated was actually treated. 
This suggests that 72% of wastewater is dumped in 
rivers, lakes, or groundwater without being treated. 
Infrastructure has increased in various ways; for 
example, a proposal has been made to add 4,827 MLD 
of sewage treatment capacity. Even with this added 
to the current installed capacity, there is still a 35,700 
MLD (or 49%) difference.

In reviewing wastewater generation at the city-
scale, it is estimated that, according to the 2001 census, 
Class I cities and Class II towns generated 29,129 MLD 
of wastewater. This amount is predicted to increase to 
33,212 MLD currently, assuming a 30% decadal rise 
in urban population (Fig. 2.2.1). In contrast, there is 
only 6,190 MLD of installed sewage treatment capacity. 
The installed sewage treatment capacity and sewage 
generation still differ by 79% (22,939 MLD). A further 
1742.6 MLD of wastewater treatment capacity is now 
being planned or built. Even with this added to the 
current capacity, there is still a 21,196 MLD (or 73%) 
shortfall in the capacity for treating sewage (CPCB, 
2021c).

Water quality decline and contamination result 
from untreated wastewater seeping into adjacent rivers, 
lakes, and groundwater aquifers. Utilizing Biochemical 
Oxygen Demand (BOD) as a pollution indicator, the 
CPCB has designated 351 sections on 323 rivers for the 
purpose of monitoring the river water quality. Based on 
the monitoring data (Table 2.2.1), 13% of Indian river 
sections are classified as seriously polluted (Priority 1), 

AN EXTENSIVE ANALYSIS OF INDIA’S WASTE WATER 
MANAGEMENT SYSTEM

Ankush Rawal
Assistant Professor

Department of Business Administration
Shri Ram College, Muzaffarnagar



Prabandhan Guru, ISSN: 2321-4295
Special Issue, June 2023

RNI No.: UPENG/2010/38376

65

and 17% are classified as moderately polluted (Priorities 
2 and 3). In addition to high levels of BOD and COD, 
many locations also have significant concentrations of 

toxic compounds, heavy metals, arsenic, and fluorides, 
particularly in groundwater (CPCB, 2018).

Priority wise number of polluted Indian River stretches

Priority 
Category

Health Status BOD Value (mg/L) Number of 
Stretches

1. Severely polluted BOD > 30 mg/L 45
2. Moderately polluted BOD between 20-30 mg/L 16
3. Moderately polluted BOD between 10-20 mg/L 43
4. Mildly polluted BOD between 6-10 mg/L 72
5. Clean BOD between 3-6 mg/L 175

Total 351

Data Source: CPCB (2018)

APPROPRIATE TECHNOLOGY FOR 
TREATING WASTE WATER

Facilities for treating wastewater frequently employ 
a combination of physical, chemical, biological, 
and hybrid approaches. In a traditional wastewater 
treatment plant (WWTP), treatment processes are 
primary, secondary, and tertiary. Filtration, flotation, 
centrifugation, sedimentation, coagulation, and 
screening are the main processes. The most used 

secondary process is biological treatment, which can 
be either oxic or anoxic. Tertiary treatments include 
reverse osmosis, oxidation, precipitation, electrolysis, 
and electrodialysis. Emerging treatment techniques 
that provide clean and healthy treated water include 
ion exchange, adsorption/biosorption, ultra- and 
nanofiltration, advanced oxidation processes (AOPs), 
and advanced biological treatment, which combines 
bacteria, fungi, and algae.



Ankush Rawal

66

Technology for treating wastewater 
physically

Physical methods were among the first wastewater 
treatment technologies developed; they include using 
physical forces to remove impurities. The majority of 
wastewater treatment process flow systems still employ 
them. These techniques are usually used in cases of 
severe water pollution. 

Centrifugal separation, filtration, and 
screening

Screening is the first step in the wastewater 
treatment process. Filtering is used to separate solid 
waste from wastewater, including hair, cloth, cork, 
wood, paper, and other materials, as well as kitchen 
garbage and solid waste from waste. Consequently, 
various sized screens are used, the size of which is 
determined by the prerequisite, that is, the size of the 
wastewater’s particle size.

Gravity separation and sedimentation
The suspended solids descend due to gravity’s 

attraction [5, 6, 7, 8]. The settling time is determined 
by the size and density of the solids and, if the water 
is moving, by its velocity. At times, alums are used to 
hasten the sedimentation process. One can eliminate as 
much as 60% of suspended particles using only gravity 
separation. Usually, sedimentation occurs prior to the 
use of conventional treatment techniques. 

Coagulation 
Since suspended solids do not settle by sedimentation 

or gravity, non-settleable solids are permitted to settle. 
This process is called coagulation [5, 7]. Aluminium 
salts, activated silica, ferrous minerals, starch, and alum 
can all be used. While synthetic cationic polymers, 
anionic polymers, and non-ionic polymers can all be 
used as efficient coagulants, their costs are often higher 
than those of natural coagulants. 

Flotation
By adhering to air or gas, flotation eliminates 

suspended particles, greases, oils, biological materials, 
and other pollutants [5, 9]. Agglomerates are formed 
when the solids attach to the gas or air and float to 
the water’s top, where they are readily skimmed off. 
Activated silica, alum, and other materials improve the 
flotation process.

CONCLUSION
It is necessary to produce water by recycling, 

reusing, recharging, and storing all available resources, 
including wastewater. Planning strategies and advancing 
policies that give equal weight to the construction of 
wastewater treatment facilities and the augmentation of 
water supply are urgently needed. 

Even with the National River Conservation Plan of 
the Ministry of Environment and Forest, Government 
of India, providing sewage treatment plants to cities 
discharging wastewater to rivers, municipal wastewater 
treatment is still lagging behind generation despite all 
of these efforts and various schemes.

Apart from the managerial elements, there are 
several problems related to treatment technology. 
The main prerequisite for wastewater treatment is a 
sufficient supply of energy, which is now unavailable 
in practically every state in the nation and serves as 
a barrier. The selection of treatment technologies for 
varying urban settlement sizes presents a challenge 
because of the limited amount of available land.

In comparison to water supply, wastewater from 
cities collection, treatment, and disposal are still not 
given priority by local or state governments. Untreated 
wastewater is flowing into storm water drains in 
the lack of sewer lines, endangering the health of 
the local residents who live close to the drain. The 
inadequate power supply and backup power are causing 
unsatisfactory operations and maintenance (O&M); 
municipal authorities lack funds for spare parts and 
electrical bill payments; skilled labor is in short supply; 
and most plants are underloaded because of improper 
sewage connections.



Prabandhan Guru, ISSN: 2321-4295
Special Issue, June 2023

RNI No.: UPENG/2010/38376

67

REFERENCES
	 1.	 Afi fi , Ahmed A., Kh. M. Abd El-Rheem, and Refat A. Youssef (2011), ‘Influence of Sewage Water Reuse Application 

on Soil and the Distribution of Heavy Metals’, Nature and Science, Vol. 9, No. 4, pp. 82–8.

	 2.	 Bhardwaj, Rajendra M. (2005), ‘Status of Wastewater Generation and Treatment in India’, Paper presented at 
Intersecretariat Working Group on Environment Statistics (IWG–Env) Joint Work Session on Water Statistics, Vienna, 
20–22 June.

	 3.	 Blumenthal, Ursula J., Anne Peasey, Guillermo Ruiz-Palacios, and Duncan D. Mara (2000),‘Guidelines for wastewater 
reuse in agriculture and aquaculture: recommended revisions based on new research evidence’, Study Published by 
London School of Hygiene and Tropical Medicine WELL Study, Task No. 68, Part 1, UK.

	 4.	 Bradford, Andrew, Robert Brook, and Chandra Hunshal (2003), ‘Wastewater Irrigation: Hubli-Dharwad, India’, Paper 
presented at International Symposium on Water, Poverty, and Productive uses of Water at the Household Level, 21–23 
January, Muldersdrift, South Africa.

	 5.	 Grover, Mukesh (2011), ‘Degrémont Water Treatment Technologies and A Case study of 635 MLD WTP at Sonia 
Vihar–Delhi’, presented to working group of Planning Commission on Working Group on Urban and Industrial Water 
for Twelfth Plan of Government of India.

	 6.	 Mara, D. (2009), ‘Design Manual for Waste Stabilization Ponds in India’, University of Leeds, England, available at 
http://www.leeds.ac.uk/civil/ceri/water/tphe/publicat/ wspwarm/wspwarm.html Last accessed in June 2011.

	 7.	 chrome-extension://efaidnbmnnnibpcajpcglclefindmkaj/https://oldiwp.indiawaterportal.org/sites/default/files/iwp2/
India_Infrastructure_Report_IDFC_2011.pdf

	 8.	 chrome-extension://efaidnbmnnnibpcajpcglclefindmkaj/https://www.niti.gov.in/sites/default/files/2022-09/Waste-
[...]
values, and an increase in DO values. Thus, it stands 
effective in treating the wastewater.

Dr. Shweta Verma [4] (2016) – Water pollution 
has become one of the most serious environmental 
problems in recent years. The Mula, Mutha, and 
Pavana rivers, flowing through the Muzaffarnagar and 
Pimpri-Chinchwad industrial areas, are polluted with 
untreated domestic sewage and partially untreated 
industrial waste from nalas. The river water quality 
has deteriorated with respect to some of the major 
water quality parameters like DO, BOD, and phosphate 
levels. Therefore, the study was carried out to address 
the above parameters by treating domestic wastewater 
using wetland techniques. The pilot-scale experiment 
was set up to test the effect of Vetiver for the removal 
of pollutants from the greywater collected from 
households. Samples were collected from households 
in Bhosari, Pimpri-Chinchwad. This technique was 
economical, eco-friendly, and locally manageable for 
treating the wastewater.

Rajnikant Prasad [5] (2017) – Due to rapid 
urbanization and industrialization, there has been 
severe environmental pollution in the last few decades, 
which has had an adverse impact on nature. Therefore, 
the aim of this study was to find an economical method 
of treatment of domestic wastewater and to compare 
the efficiency of naturally aerated and artificially aerated 
constructed wetlands. Two lab-scale models were set up 
in buckets with dimensions 400mm x 300mm; one lab-
scale model was provided with the artificially aerated 
system. The wastewater parameters were checked after 
12, 24, and 48 hours. The present study was conducted 
for Mundhwa area by constructing lab-scale models. 
Parameters like color, odor, pH, COD, and DO were 
checked. The results obtained indicated that the 
treatment efficiency of artificially aerated constructed 
wetlands is higher compared to naturally aerated 
constructed wetlands. The treated wastewater does 
not have any odor, is clear, and the color changes from 
blackish to colorless.

G. Baskar [6] (2014) – The aim of this research 
was to study the effectiveness of the wetland plant 

Phragmites australis in the treatment of wastewater 
generated on the SRM University premises. A pilot 
wetland unit of size 1.5m x 0.6m x 0.3m was constructed 
on the campus grounds. Phragmites australis species 
were grown in the field with freshwater. Three rows 
of plants were transplanted into the pilot unit and 
subjected to wastewater from hostels and other campus 
buildings. The raw wastewater and treated wastewater 
were collected periodically and tested for quality. It was 
found that this pilot unit reduces the concentration of 
TSS, TDS, TN, BOD, and COD90%, 77%, 85%, 95%, 
and 69% respectively on average.

Prof. S. R. Manasa [7] (2012): This experiment 
deals with eco-friendly treatment of grey water by 
adopting Reed Bed Technology. This is done by 
using wetland plants, reeds that have extensive root 
systems. The characteristics of grey water before and 
after treatment are analyzed and compared. The plant 
used for this eco-friendly treatment is an aquatic plant 
that is collected from agricultural land near Halekote. 
The unit was constructed by placing separate layers of 
coarse aggregate, stone dust, and sand. After treating 
with the Root Zone treatment using the aquatic plant, 
the characteristics of the treated sample include pH, 
TSS, TDS, BOD, COD, hardness, turbidity, and DO, 
which were analyzed and showed temporal variation. 
Results show that the concentration of BOD before 
treatment is 138 mg/l, whereas after treatment, the 
removal efficiency is 76.81%, which indicates the use 
of grey water can be put to use in agricultural practices.

Varne Ashok L [8] (2014): The study was conducted 
to assess the feasibility of Root Zone Technology for 
sewage treatment. The study was conducted with a 
pilot-scale reactor on different types of plant species. 
The reactor, of size 1.0 m x 0.65 m x 0.40 m made of 
PVC pipe material, was used for the study. Plant species 
were planted in the reactor and were irrigated initially 
with tap water. After a steady state was reached, a 
hydraulic interval of 3 days and growth of plants was 
observed. The reactor was found to be very effective 
for sewage treatment, with COD reduction of 88.18%, 
BOD reduction of 88%, and solids reduction of 69.23% 
observed during the study. The cost economics of Root 



Prabandhan Guru, ISSN: 2321-4295
Special Issue, June 2023

RNI No.: UPENG/2010/38376

71

Zone Technology was assessed to be Rs. 4.13 per 1000 
liters. This reveals the economical and efficient method 
for sewage treatment and disposal, which will be useful 
to small towns and isolated institutes.

Vinita Vipat [9] (2017): The paper under reference 
is therefore an attempt to evaluate the performance 
efficiency of a field-scale horizontal subsurface flow 
constructed wetland unit, which was constructed 
at Ekant Park, Bhopal. The unit is designed to treat 
70,000 liters/day of wastewater from a nala passing 
through the park. The unit comprises pre-treatment 
followed by a root zone bed with gravels and reed 
plants, i.e., Phragmites karka. The pollution removal 
efficiency of the system gradually increased, and as the 
system stabilized to large content after 18 months, the 
result clearly indicated removal efficiency of 100% for 
organic nitrogen, 98.7% for coliform bacteria, 88.4% for 
turbidity, 79% for TSS, 70.7% for total solids, 71.23% 
for TDS, 77.8% for COD, and 65.7% for BOD. The 
DO level increased by 139% and reached 3.1 mg/l. The 
result established that the overall removal efficiency of 
the system studied ranged from 65% to 90% for various 
pollutants.

Prof. Hangargekar P.A [10] (2015): These case 
studies on Common Effluent Treatment Plant (CETP) 
for the textile industry are considered one of the 
viable solutions for small to medium enterprises for 
effective wastewater treatment. An effluent treatment 
plant is operating on physical, chemical, and biological 
treatment methods with an average wastewater inflow 
of 3 MLD considered for case study. The wastewater is 
analyzed for the major water quality parameters, such 
as Biological Oxygen Demand (BOD) pH, Chemical 
Oxygen Demand (COD), Total Suspended Solids (TSS), 
and Total Dissolved Solids (TDS). The effluent samples 
were collected on a daily basis for a period of one 
month. The raw wastewater pH was highly alkaline; it 
was then brought down to neutral, which was helpful for 
chemical and biological treatment. The BOD and COD 
of the treated effluent reduced significantly, whereas 
very small reductions were observed in dissolved solids. 
Most of all the parameters were within the permissible 
limits of the Maharashtra Pollution Control Board, 

India.

Ruchira Shinde [12] (2016): Aquatic life is a vast 
resource, providing food, medicine, and raw materials, 
in addition to recreation and tourism all over the 
world. It helps in determining the very nature of our 
planet. Marine life forms a very important part of the 
ecological cycle and also contributes significantly to the 
supply of oxygen, thus being involved in the regulation 
of the Earth’s climate. Nowadays, there is an increasing 
trend toward eutrophication of water bodies worldwide. 
Eutrophication is a process that takes place where water 
bodies receive excessive nutrients, resulting in excessive 
plant growth. These plants include algal blooms, which 
in turn have a cascade effect on the ecosystems.

Niharika S. Belwalkar et al. [13] (2017): Surrounding 
the qualities of the environment, there are a large 
number of issues that are calling for big solutions. 
There is an important need for investment of time 
and resources in the development and upgradation of 
innovative ideas and experiments that stop or decrease 
resource exploitation and possibly help to conserve the 
resources. The human relationship with the natural 
world is deeply intertwined with the human conscious 
and subconscious mind, which makes this relationship 
difficult to analyze.

OBJECTIVES OF THE STUDY
	 1.	 To study wastewater treatment.

	 2.	 To suggest suitable treatment for the above 
study.

	 3.	 To compare the wastewater and treated water 
and find out the efficiency.

METHODOLOGY
Experimental Setup

In the experimental setup, three ferro-cement tanks 
are constructed, which are cost-effective, durable, and 
lighter in weight than RCC tanks.

	 1.	 Materials used for constructing the above 
tanks: Weld mesh, chicken mesh, PVC pipe, 
cement mortar of 1:3 proportions.



Ashfaq Ali

72

	 2.	 Capacity and dimension of tank: Three 
tanks, each having a capacity of 60 liters. The 

dimensions of the tank are a diameter of 2 m 
and a height of 3 m.

Fig. 1. Experimental setup of wastewater treatment

Fig. 2. Constructed Ferro-cement Tank



Prabandhan Guru, ISSN: 2321-4295
Special Issue, June 2023

RNI No.: UPENG/2010/38376

73

PROCESS
The process in the root zone system to treat the 

sewage begins with passing the raw effluent horizontally 
or vertically through the bed of soil having an impervious 
bottom. The effluent percolates through the bed, where 
all roots of wetland plants are sprayed very quickly. 
In this experimental setup, the sewage or wastewater 
generated from the hostel is allowed to flow horizontally 
and is collected in tank 1, i.e., the wastewater collecting 
tank. After collecting the wastewater, it is allowed to 
flow into tank no. 2, which is filled with soil media. 
The wastewater in this tank is percolated through the 
soil media that has the roots of plants in it, and around 
these roots, a number of bacteria and fungi are present 
to get oxygen from the weak membranes of the roots. 
They aerobically oxidize the organic matter present in 
the wastewater. The characteristics of the plant, which 
absorbs oxygen through their leaves and passes it down 
to the roots through their hollow stems, are utilized as 
a bio-pump. Away from the roots, anaerobic digestion 
also takes place. The filtering action of the soil bed, 
along with the action of fungi and bacteria, helps in 
obtaining clean water, which is then collected from 
the pipe situated at the bottom of tank 2 for use. The 
remaining wastewater flowing through the collecting 
tank flows through a pipe connected to tank number 
3 from the top. Tank number 3 is filled with a layer of 
aggregates or gravel, and the clean and clear water is 
obtained and collected through the outlet at the bottom 
of the tank.

TYPES OF WASTEWATER TREATMENT 
PLANTS

There are several different types of wastewater 
treatment plants, each using different methods to treat 
wastewater. The most common types of wastewater 
treatment plants include:

	 1.	 Conventional activated sludge plants: These 
plants use aeration tanks to introduce oxygen 
into the wastewater, which helps to support the 
growth of bacteria that can break down organic 
matter.

	 2.	 Trickling filter plants: These plants use a bed 
of rocks or other media to support the growth 
of bacteria that can break down organic matter.

	 3.	 Membrane bioreactor plants: These plants 
use a combination of biological treatment and 
filtration to produce high-quality water.

	 4.	 Sequencing batch reactors: These plants use a 
series of tanks to treat wastewater in batches, 
allowing greater control over the treatment 
process.

BENEFITS OF WASTEWATER TREATMENT
Wastewater treatment offers a range of benefits 

to the environment and public health. By removing 
contaminants from wastewater, we can reduce the risk of 
water pollution and the spread of waterborne diseases. 
This, in turn, helps to protect our natural resources and 
preserve the delicate ecosystems that depend on clean 
water. In addition, wastewater treatment can produce 
valuable resources, such as biosolids and methane gas. 
Biosolids are nutrient-rich organic materials that can 
be used as fertilizer, while methane gas can be used 
to generate electricity. Wastewater treatment can also 
help to reduce water scarcity by producing high-quality 
water that can be reused for other purposes, such as 
irrigation or industrial processes. This can help to 
conserve freshwater resources and reduce the strain on 
existing water supplies.

FUTURE OF WASTEWATER TREATMENT
As the global population grows, the need for 

wastewater treatment will only continue to increase. 
However, advances in technology and innovation 
are making wastewater treatment more efficient and 
effective than ever before.

New treatment methods, such as membrane 
bioreactors and sequencing batch reactors, are 
improving treated water quality and reducing the energy 
required for treatment. In addition, new technologies, 
such as sensors and data analytics, are making it easier 
to monitor and optimize the treatment process.



Ashfaq Ali

74

As we look to the future, it is clear that wastewater 
treatment will play an increasingly important role in 
safeguarding our planet and its inhabitants. Investing 
in wastewater treatment infrastructure and technology 
ensures we have access to clean, safe water for 
generations to come.

CONCLUSION
In conclusion, wastewater treatment is an essential 

process that is critical in protecting our environment 
and public health. By removing contaminants from 

wastewater, we can reduce the risk of water pollution 
and the spread of waterborne diseases. This, in turn, 
helps preserve the delicate ecosystems that depend on 
clean water and ensures we have access to safe, clean 
water for generations to come.

As water scarcity becomes an increasingly urgent 
issue, wastewater treatment will become even more 
important. By investing in wastewater treatment 
infrastructure and technology, we can ensure that we 
can meet the growing demand for clean water and 
protect our planet and its inhabitants for years to come.



Prabandhan Guru, ISSN: 2321-4295
Special Issue, June 2023

RNI No.: UPENG/2010/38376

75

REFERENCES
	 1.	 Rajendra Waghmode, Sanket Mandale, Purushottam Dange, “Domestic Wastewater Treatment using Modified Root 

Zone Technology,” International Journal of Environmental Technology, Volume: 05, Issue: 09, 2017 / ISSN: 2321-0613.

	 2.	 Akshay Gaikwad, Akshay Kadam, Ashish Jagtap, Karan Karande, “Cost Effective Treatment Of Wastewater By using 
Root Zone Treatment Theory,” International Journal of Environmental Technology, Volume: 05, Issue: 03, March 
2017, ISSN: 2321-8169, 364-367.

	 3.	 Kalpana Kumara Thakur, Avinash Bajpai, Shailbala Singh Baghel, “Wastewater treatment through Root Zone 
Technology with Special Reference to Lake of Bhopal (M.P), India,” International Journal Of Environmental 
Technology, 2014. 12, 3:169-175.

	 4.	 Dr. Shweta Verma, Samar Kamtekar, “Treatment of Domestic Wastewater Using Wetland Technique,” IRJET Vol No. 
2, Issue 12, December 2016.

	 5.	 Rajnikant Prasad, Prof. Rangari, “Constructed Wetland an Effective Treatment Method for Domestic Wastewater 
Treatment,” Concepts Journal of Applied Research (CJAR), Volume: 02, Issue: 10/Oct-2017, e-ISSN: 2496-5524, 
p-ISSN: 2395-0072.

	 6.	 G. Baskar, V.T. Deeptha, and Abdul Rahaman, “Root Zone Technology for Campus Wastewater Treatment,” Journal 
of Environment Research and Development, Vol. 09 No. 02, October-December 2014.

	 7.	 Prof. S.R. Manasa, Mr. Brunda D.M., Mr. Arpitha M.R., “Experimental Study on Wastewater Treatment Using Scale 
Reed Bed System Using Phragmitis Australis,” Project Reference No. 40S_BE_0469.

	 8.	 Varne Ashok and Wagh K.K, “Low-Cost Treatment of Sewage Using Root Zone Technology,” Journal of Environmental 
Research and Development, Vol. 09 No. 02, October-December 2014.

	 9.	 Vinita Vipat, U.R. Singh, and S.K. Billore, “Efficacy of Root Zone Technology for Treatment of Domestic Wastewater: 
Field Scale Study of Pilot Project in Bhopal, (MP), India,” Sengupta, M. and Dalwani. R. (Editors). 2008, Proceedings 
of Taal 2007: The 12th World Lake Conference: 995-1003.